
 

 

N O T I C E  O F  M E E T I N G  
 
 
 
 
 

 
 
 
 

W A T E R ,  W A S T E  A N D  S E W E R  A D V I S O R Y  
C O M M I T T E E  M E E T I N G  

 
 

A Water, Waste and Sewer Advisory Committee Meeting of Byron Shire Council will be 
held as follows: 

 

Venue Council Chamber, Station Street, Mullumbimby 

Date Thursday, 1 March 2018 

Time 11.30am 
 
 

 
 
 
 
 
 
 

 
Phil Holloway 
Director Infrastructure Services I2018/257 

 Distributed 22/02/18 
 
 



 

 

CONFLICT OF INTERESTS 
What is a “Conflict of Interests” - A conflict of interests can be of two types: 
Pecuniary - an interest that a person has in a matter because of a reasonable likelihood or expectation of appreciable 
[...]
of the Return Activated Sludge (RAS) pumps from 150 L/s to 200 L/s (4 no. pumps operating i.e. 
both pumps in both clarifiers). 


At a peak flow limit of 176 L/s to treatment and the clarifiers, the storm dam volume required 
was modelled to be 30 ML, including surface rainfall capture (refer to Section 2.3). Limiting the 
peak (sustained) flow directed to the treatment process and clarifiers to <176 L/s was not 
modelled. It was not deemed to be feasible, unless a larger storm dam capacity is warranted 
and considered both feasible and affordable.  


A peak (sustained) flow limit directed to the treatment process and clarifiers of 176 L/s was 
considered to be reasonable as a risk mitigation strategy, and in line with operator experience 
for BVSTP. Further risk mitigation strategies were considered appropriate and feasible to leave 
negligible residual risk of clarifier process ‘failure’ under wet weather conditions. These 
strategies could include, for example, early detection of rising clarifier sludge blankets using 
additional instrumentation, coupled with automated switch off aeration in the oxidation ditch 
(using existing control systems) to allow temporary sludge storage in the bioreactor. 


3.2 Bioreactor, aeration and solids constraints 


Refer to Appendix C for a more detailed technical description of modelling, results and 
recommendations around risks relating to the oxidation ditch (bioreactor) and ancillary 
processes. 


3.2.1 Key constraints 


Apart from clarifier capacity (which is related – refer to Section 3.1), the key constraint on the 
other main treatment process units are related to plant loading, both in terms of mass and 
concentration of pollutants required to be removed. In this study, the process performance (i.e. 
capacity constraints) were examined at projected plant loadings for the year 2035/36 for the 
combined catchments of Mullumbimby, Brunswick Heads and Ocean Shores.  


The projected loadings at a nominal date of 2035/36 was chosen (refer to OS-BVSTP Transfer 
Feasibility Study GHD, 2016 – Section 8.3 and Section 13) as a ‘worst case’, on the basis that 
the proposed process capacity augmentation could be deferred to no later than this date1F


2. The 
previous study (GHD, 2016) identified that by 2035/36 the existing plant would be operating 
nominally at approximately 114% of this design load and higher process loadings would likely 


                                                      
2 The initial plant upgrade was proposed to be limited to dealing mainly with hydraulic and flow-related 
constraints (e.g. wet weather storage capacity in a proposed storm, new diversion structure and inlet 
works modifications etc. – refer to Section 2.1). The upgrade of other treatment process capacity units 
would be deferred until required, based on projected population loadings. 







 


GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098 | 9 


be infeasible. For the augmented process capacity to be operational no later than 2035/36 (as 
proposed), planning, design and implementation would need to commence earlier (indicatively 
2032/33). 


Based on the above, the main objectives identified were to check the capacities of the following 
existing reactors or items of equipment at BVSTP using projected loadings in ca. 2035/36: 


 Oxidation ditch aeration system (diffusers and blowers); 


 Oxidation ditch solids inventory (MLSS); 


 Aerobic digester aeration system (diffusers and blowers); 


 Aerobic digester solids inventory (MLSS), volatile solids (VSS) destruction; 


 Aerobic digester operation (DO, mode, decanting of supernatant etc.); and 


 Alum dosing requirements. 


3.2.2 Summary of approach 


A BioWin™ process model was set up for the BVSTP treatment process, including the oxidation 
ditch with clarifiers as a continuous-flow process, and aerobic digester as an intermittently 
aerated and intermittently decanted sequencing batch reactor, as designed. Dynamic 
simulations were carried out using an actual diurnal flow profile derived from BVSTP flow 
records (in dry weather) and adopted diurnal concentration profiles for key loading parameters 
(COD, TKN, TP etc.). The design wastewater characterisation was adopted (Fulton Hogan/ 
Cardno 2010). These assumptions were checked against limited recent (31 October 2017) 
actual wastewater characterisation data for BVSTP, and key differences for a model run using 
the latest data (compared with runs using the adopted wastewater characterisation) were noted. 
It should be noted the BioWin™ process model was not fully validated. 


3.2.3 Summary of results 


The results and outcomes of the process modelling can be summarised as set out below. Refer 
to Appendix C for further details. 


Oxidation ditch aeration system (diffusers and blowers) 


 Adequate capacity with modelled nominally ‘Clean’ diffusers 


 Inadequate/ marginal with diffuser condition modelled as nominally ‘Dirty/ Partially fouled’  


 Risk mitigation strategy 


– Good maintenance (inspection, cleaning, replacement) of diffusers, including regular 
in-situ chemical (acid vapour) cleaning. Good maintenance of existing (dual duty) 
blowers. 


– Process capacity augmentation (Note 1) 


Note 1: If the catchment growth stagnates (population numbers served become stable), by 
2035/36 then the need for capacity augmentation (second, new oxidation ditch) should be 
reviewed. A possible alternative to relieving the (peak) aeration capacity will be dry weather flow 
balancing (new tank with mixers and pumps required). However, dry weather flow balancing will 
not provide relief for the solids inventory constraints (see below). 


Oxidation ditch solids inventory (MLSS) 


 Adequate capacity if the plant is operated as designed, under average loading conditions.  







 


10 | GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098  


 Design 90%ile MLSS 4,900 mg/L expected to be exceeded during peak (summer) month 
loading at 18 d Sludge Retention Time (SRT or sludge age). Increased sludge wasting 
(15d SRT) during peak summer months likely to be required. 


 Risk mitigation strategy:  


– Adequate sludge wasting to ensure true sludge age (SRT) of 18 days average (15 
days in peak month). Average MLSS ~4,650 to ~5,300 mg/L. 


– Process capacity augmentation (Note 1 – see above) 


Aerobic digester aeration system (diffusers and blowers) 


 Adequate capacity if the plant is operated as designed. 


 Average TSS concentration in the aerobic digester should not be allowed to exceed 
10,000 mg/L to avoid significant decrease in oxygen transfer efficiency, compared with 
typical design (modelled) assumptions. 


 Risk mitigation strategy:  


 Good maintenance (inspection and cleaning) of diffusers, including regular in-situ 
chemical (acid vapour) cleaning.  


 Good maintenance of existing (single) duty blower. 


 See also: 


– Aerobic digester solids inventory (below) 


– Process capacity augmentation (Note 1- see above 


Aerobic digester solids inventory (MLSS), volatile solids (VSS) destruction 


 Adequate if the plant is operated as designed (Note 2) 


 Aerobic digester to be operated as intermittently aerated/ intermittently decanted batch 
reactor to include gravity sludge thickening by decanting supernatant via draw-off valves 
(existing). 


 Automation of the existing manual supernatant draw-off valves recommended. 


– Installation of alternative decanter system in the existing digester recommended if the 
existing supernatant draw-off system is found to be operationally inadequate. 


 Risk mitigation strategy:  


– Thicken waste activated sludge in digester by operation of the (existing) supernatant 
draw off pipes/ valves (to be tested; currently not in operation). 


– Sufficient operation of the dewatering equipment (belt filter press), to prevent solids 
recycle to mainstream process via decanted supernatant (maintain TSS in digester 
below ~10,000 mg/L). Indicative BFP operating times required: 6.7 h every two days, 
on average. 


– Installation of second (standby) belt press recommended (available space in existing 
sludge dewatering building). 


Note 2: Sludge stabilisation (SOUR of digested sludge) not simulated in this study – requires 
additional modelling. 


Alum dosing 


 Adequate, if the plant is operated as designed, even with increased average alum dose 
rates (up to ~60 mg/L dry solid alum, compared with a 50%ile design value of 20 mg/L) 







 


GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098 | 11 


 Risk mitigation strategy:  


– Good maintenance of existing alum storage and dosing system. 







 


12 | GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098  


4. Risk assessment 
The main constraints and associated risks discussed in Sections 2 and 3 of this report are 
assessed in the Safety in Design risk matrix captured in Appendix D. Also included in the matrix 
are a number of other risks identified from a site visit and discussions with BSC personnel 
during this study. 


It is recommended that all the risks and suggested mitigation measures captured in this study 
(summarised in Appendix D) be carried forward for consideration into future stages of planning 
and/or implementation of this project. 







 


GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098 | 13 


5. Recommendations 
Based on the work outlined in this report,  the following recommendations are made to mitigate 
identified hydraulic and/or process risks associated with the transfer of wastewater flows and 
loads from Ocean Shores to Brunswick Valley STP: 


1. Unless otherwise determined by further modelling or alternative means prior to project 
implementation, adopt a peak (sustained) wet weather flow treatment capacity of 176 L/s 
for the existing BVSTP treatment process, being limited by clarifier solids separation 
capacity. Refer also to Recommendation (6) below. 


2. Build and install a storm dam (or alternative wet weather storage facility) with associated 
infrastructure prior to the transfer of wastewater from Ocean Shores. Subject to 
Recommendation (1) above, and unless otherwise determined by further modelling or 
alternative means prior to project implementation, adopt a storm dam capacity 
requirement of 30 ML (active volume, including rainfall capture). The associated nominal 
design value for the return pump rate from the storm dam is 44 L/s.  


3. Subject to Recommendations (1) and (2) above, an alternative wet weather storage 
structure may have a smaller working volume, provided it is covered to exclude surface 
rainfall capture. The minimum active storage volume recommended in line with the 
above is 24 ML, excluding rainfall capture and other contingencies. Special design 
considerations will apply for covered structures to store raw wastewater (e.g. confined 
spaces; ventilation requirements; hazardous area classification; cleaning and 
maintenance requirements). These considerations lie outside the scope of this study but 
must be taken into account during subsequent stages of this project, and prior to 
implementation. 


4. Operate the BVSTP in accordance with its original design, to ensure inter alia that: 


a. MLSS concentration in the oxidation ditch (and associated anaerobic bioreactors) does 
not routinely exceed 4,900 mg/L (except for brief periods during peak holiday season 
loading) 


b. A high MLSS inventory in the oxidation ditch is combatted by incrementally wasting more 
activated sludge to the aerobic digester. A nominal sludge age of around 15 days (i.e. 
lower than design value of 18 days) might be required in future years during peak holiday 
season loading. 


c. Higher sludge wasting requirements are met by operation of the aerobic digester in 
accordance with its design, including: 


– Operation of the supernatant draw-off valves (to be automated automation, if 
necessary) for thickening purposes; 


– The (thickened) MLSS concentration in the aerobic digester does not exceed 10,000 
mg/L 


– Adequate withdrawal of thickened/ digested sludge for dewatering to meet the above 
requirements. 


5. Implement engineering controls to ensure high standards of maintenance are maintained 
at BVSTP, particularly for the following key items of process equipment: 


– Aeration diffusers (in oxidation ditch and aerobic digester), including routine 
inspection, physical cleaning, and regular in-situ chemical (e.g. acid vapour) cleaning 
and testing (e.g. back pressure); 


– Blowers (for oxidation ditch and aerobic digester); and 







 


14 | GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098  


– RAS pumps. 


6. Investigate options for upgrading the existing RAS pumps (whilst avoiding or minimising 
associated pipework modifications) to increase combined pumping capacity from 150 to 
200 L/s (total RAS for 2 no. operating clarifiers). This will provide an additional, marginal 
improvement in existing clarifier capacity for dealing with peak wet weather flows in the 
range indicatively 176 to 224 L/s, subject to good sludge settleability performance. 


7. Install a second (standby) gravity drainage deck-belt filter press in the available space 
within the existing dewatering building. This will improve reliability of dewatering to 
provide good operation in respect of solids inventory management for the plant at higher 
future loadings (see above). 


8. Give attention to all items identified in the Safety in Design risk matrix (Appendix D) for 
future stages of planning and/or implementation of this project. 


These recommendations should be read in conjunction with the scope and limitations outlined in 
Section 1. 







 


GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098 


Appendices 


 


  







 


16 | GHD | Report for Byron Shire Council - Brunswick Valley STP, 41/31098  


Appendix A – Technical memorandum: Water 
Balance modelling 


 


 











 


16 November 2017 


To Byron Shire Council 


Copy to Dean Baulch 


From David De Haas Tel +61 7 3316 3715 


Project OS-BVSTP Transfer Process Risk Assessment 


Subject Water Balance Modelling Job no. 4131098 


 


Dean 


As recently discussed, this memo provides a summary of the outcomes from the water balance 
modelling that we conducted for Brunswick Valley STP storm dam capacity assessment. 


1 Background 
A recent Feasibility Study (GHD, 2016) proposed the transfer of raw wastewater flows and loads from 
the existing Ocean Shores catchments to the Brunswick Valley Sewage Treatment Plant (BVSTP), 
followed by the decommissioning of the older existing Ocean Shores STP.  


The transfer of wastewater to BVSTP poses some process risks relating to plant capacity, which 
would need to be assessed and managed in order for the wastewater transfer to be feasible. One of 
the risks is the relatively high wet weather flow associated with the combined catchments of 
Mullumbimby (M), Brunswick Heads (BH) and Ocean Shores (OS). The peak wet weather flow 
(PWWF) from these combined catchments is expected to exceed the maximum design hydraulic and 
sustainable (process) maximum flow capacity of the existing BVSTP. Therefore, a storm dam was 
proposed in the Feasibility Study (GHD, 2016). The purpose of the storm dam will be to store flows in 
excess of the treatment process capacity during wet weather events. Typically, the contents of the 
storm dam would be pumped back to BVSTP for treatment once the flows entering the plant have 
subsided. However, in extreme cases, the storm dam might fill completely and surcharge. The 
surcharged flows will discharge to a constructed wetland proposed on the BVSTP site, and from there 
to the Brunswick River. Since the surcharged flows will bypass full treatment (only partial treatment or 
‘buffering’ will occur in the wetland), some residual environmental and public health risk is posed to 
[...]
ditch and aerobic digester that are within the design or operating manual guidelines. Sludge wasting 
and solids inventory management should be at least sufficient to maintain Ox. Ditch MLSS <4,900 
mg/L (90%ile) and aerobic digester TSS <10,000 mg/L (when aerated/ mixed). 


6. Consider the need for process capacity augmentation and possible alternatives (e.g. dry weather flow 
balancing to relieve peak aeration capacity constraint in oxidation ditch) once the plant reaches or 
approaches design capacity, and implement no later than 2035/36. 


7. Prior to detailed design and/or project implementation, carry out additional wastewater 
characterisation, including both the existing BVSTP and OSSTP raw influents, and confirm the 
findings from this study by means of further process simulation. 


6 References 
Fulton Hogan/ Cardno (2010). Brunswick Valley Sewage Treatment Plant (Contract No. 2008-00001) – 
Design Report. Report compiled for Byron Shire by Fulton Hogan/ Cardno/ GHD (Aug. 2010, Version 9). 


 


Regards 


David de Haas 
Principal Professional, Wastewater Treatment 











 


 


Appendix D – Safety in Design Risk Assessment 
Matrix 


 


 











 


 


 


continued…./ 


Existing Control 
Measures C L RR Responsibility By When C L RR


1
Investigation and 
Design


Hydraulic capacity 
limitation after OSSTP 
transfer


Raw wastewater 
overflow


Existing plant hydraulic 
capacity 314 L/s 
(instantaneous)


C- Severe 
5 – Almost 


Certain 
Significant


Engineering Controls (increase 
hydraulic capacity via diversion 
of surplus flows to new 
stormdam; return flows for 
treatment after peak wet 
weather events pass; use new 
constructed wetland as further 
environmental buffer for surplus 
flows in the unlikely event that 
storm dam spills)


BSC/ designer


Before 
transfer 
from 
OSSTP


Peak flow requirements 
from combined catchments 
(M + BH + OS) studied; 
simulate stormdam 
capacity requirements 
using water balance 
model; 30 ML storm dam 
capacity recommended 
(including rainfall capture).


A – Minor 
3 – 


Possible  
Negligible


New diversion structure 
required upstream of 
existing inlet works at 
BVSTP; return pump station 
from stormdam required; 
constructed wetland 
downstream of storm dam 
recommended; smaller wet 
weather storage capacity 
(~24 ML, TBC) possible if 
covered to exclude rainfall 
surface capture.


2
Investigation and 
Design


Inadequate odour 
control/ foul off gas 
extraction capacity; 
toxic sewer gases


Sewer gas (odourous; 
hazardous) escaping 
existing inlet works; 
corrosion; OH&S of 
persons attending site


Four air extraction & 
treatment from inlet 
works for odour 
control via a biofilter 
(gravel/compost 
media bed), 


C- Severe 
5 – Almost 


Certain 
Significant


Engineering Controls 
(upgraded odour control system 
with increased airflow rate and 
additional odour bed/ new OCF; 
and/or chemical dosing at OS 
SPS 5004 & 5009 for odour 
control)


BSC/ designer


Before 
transfer 
from 
OSSTP


Pending; study appropriate 
odour control measures 
during concept/ detailed 
design


A – Minor 
3 – 


Possible  
Negligible


Capacity and performance 
of existing odour control 
system at BVSTP to be 
confirmed.


3
Investigation and 
Design


Limited blower/ 
aeration system 
capacity for peak 
(holiday) plant loads 
(for combined 
M+BH+OS 
catchments); 
diffusers might be 
fouled/ aged and 
perform below design 
specification


Ammonia spikes in 
effluent, negative 
receiving water 
impacts, Env. Licence 
non-compliance


Existing aeration 
system is relatively 
good condition and 
might have sufficient 
spare to cater for 
anticipated peak 
oxygen demands 
(M+BH+OS 
combined)


B - Major
5 – Almost 


Certain 
Moderate


Regular cleaning of 
aerationdiffusers. Divert a 
portion of peak day (peak 
holiday season) dry weather 
flows to stormdam and pump 
back at night. Increase blower 
size or change drive pulley(s), to 
increase airflow, only if 
necessary as futher mitigation.


BSC/ designer


Before 
transfer 
from 
OSSTP


Diurnal process modelling 
used to confirm peak day 
oxygen requirements for 
combined catchments. 
Acceptable, provided the 
existing diffusers are 
maintained in a good state 
and regularly cleaned.


B - Major
2 – 


Unlikely 
Negligible


A diurnal process model of 
oxidation ditch was used to 
simulate expected peak day 
aeration requirements, 
using conservative 
estimates of oxygen 
transfer efficiency (to allow 
for some degree of diffuser 
fouling).


4
Investigation and 
Design


Limited clarifier &/or 
RAS pump capacity


Solids carryover, 
pollution of receiving 
water (Brunswick 
River),  Env. Licence 
breach, public (poor 
disinfection) or 
ecosystem (solids, DO 
depletion) health 
damage


Existing RAS rate max. 
150 L/s (combined 
from 2 no. clarifiers, 4 
no. pumps running)


C- Severe 
5 – Almost 


Certain 
Significant


Engineering Controls (RAS 
pump upgrade, if requred; 
diversion of surplus PWWF to 
new stormdam to eliminate/ 
avoid impact on clarifier solids 
loading)


BSC/ designer


Before 
transfer 
from 
OSSTP


Clarifier capacity confirm by 
modelling. Current sludge 
settleability confirmed 
(DSVI tests). On-going 
settleability tests 
recommended. Potential to 
increase RAS pump max. 
capacity to ~200 L/s to be 
futher investigated.


A – Minor 
3 – 


Possible  
Negligible


Existing RAS pump design: 
Max 150 L/s total with 2 no. 
pumps running (at design 
peak sewage flow). Min. 20 
L/s with 4 no. pumps 
running (80% of ave. flow at 
startup load).


5
Investigation and 
Design


Limited chemical 
dosing capacity for P 
removal (high 
reliance on 
chemicals; high dose; 
EBPR mot optimised)


High cost for 
chemicals (OPEX 
budget constraints); 
chemical dosing 
capacity limit reached; 
high effluent P (Env. 
Licence limit breach)


Existing chemical 
dosing equipment 
(tanks, pumps & 
related controls etc.)
Alum: 27 kL; Ferric 5 
kL; Caustic 9 kL; (Hypo 
5 kL, recycled water)


B - Major 4 – Likely  Low


Engineering Controls (install 
additional tanks for chemical 
storage with space provided in 
existing bunds; optimise bio-P 
removal EBPR mechanism and 
reduce reliance on chemicals); 
good maintenance of existing 
dosing systems.


BSC/ designer


Before 
transfer 
from 
OSSTP


EBPR theoretical bio-P 
removal and chemical 
dosing requirements 
studied by means of 
modelling; compared 
theoretical requirements 
with current chemical dose 
and installed alum dosing 
pump capacity.


B - Major
2 – 


Unlikely 
Negligible


Current chemical dose rate 
setpoints:
Ferric Sulphate 25 L/ML (to 
inlet)
Alum 120 L/ML (to Ox. Ditch) 
+ 40.6 L/d to AeDig
Caustic Soda 45 L/ML (to 
Ox. Ditch) + 19.1 L/d to 
AeDig


Design Ref


Potential Control Measures 
(Consider Hierarchy of Control - Elimination, 
Substitution, Isolation, Engineering Controls, 
Administrative Controls, PPE)


Hazards
What could cause injury or ill 
health, damage to property or 
damage to the environment 


Residual Risk Rating


Risk
What could go wrong and what 
might happen as a result 


People involved in Risk 
Assessment:  


Comments


Design Life Cycle 
Stage 
(Select from Drop Down 
Box) Decision / Status


Initial Risk Rating







 


 


 


continued…./ 


Existing Control 
Measures C L RR Responsibility By When C L RR


6
Investigation and 
Design


Clarifier launder 
nuisance algal/ 
sponge growth, 
causing fouling/ 
blocking of UV lamps 
downstream


Public health, receiving 
water quality/ Env. 
Licence breach due 
inadequate disinfection


Existing UV system (in-
channel)


B - Major 3 – Possible  Low


Engineering Controls (install 
improve sieving/ screening 
upstream of UV lamps; clean 
sieves/ screens regularly i.e. 
daily)


BSC/ designer


Before 
transfer 
from 
OSSTP


Pending: check severity of 
problem, existing sieves/ 
screens (if any)  & potential 
to install new/ better ones 
etc.


B - Major
2 – 


Unlikely 
Negligible


7
Investigation and 
Design


Limited UV 
disinfection capacity


Public health, receiving 
water quality/ Env. 
Licence breach due 
inadequate disinfection


Existing UV system (in-
channel)


B - Major 3 – Possible  Low


Engineering Controls (install 
additional lamps or reactors 
with greater UV dose capacity, if 
required)


BSC/ designer


Before 
transfer 
from 
OSSTP


Subject to satisfactory 
operation of secondary 
clarifiers within nominated 
capacity (see above) and 
low secondaru effluent 
suspended solids (~5 
mg/L TSS average), 
existing UV system capacity 
considered adequate, if 
well maintained.


B - Major
2 – 


Unlikely 
Negligible


Existing UV system 
designed for full 
disinfection at 30 mJ/cm2 
dose up to 3xADWF (132 
L/s); hydraulic capacity max. 
7.1xADWF (314 L/s). 
Modifications (post 
commissioning) made to 
ensure no channel 
overflows at hydraulic max.


8
Investigation and 
Design


Limited Aerobic 
Digester capacity / 
short hydraulic 
retention time


Higher odour potential 
of dewatered sludge 
(biosolids); increased 
odour from stored 
biosolids product or 
during transport & 
disposal of cake. 
Public health nuisance.


Existing  Digester 
volume 500 kL (19m L, 
6m W, 4.5m max. 
water depth) with 
manual valves for 
supernatant draw-off


B - Major
5 – Almost 


Certain 
Moderate


Engineering Controls (use 
supernatant withdrawal via 
existing pipe with automated 
valves; install suspended solids 
meter to automatically detect 
sludge blanket height in 
digester for valve auto-control). 
Build additional digester 
capacity (new), if required


BSC/ designer


Before or 
as part of 
transfer 
from 
OSSTP


Aerobic digester SRT 
requirements and capacity 
modelled to confirm 
process requirements. 
Digester capacity 
adequate, if operated as 
designed (with gravity 
thickening by withdrawal of 
supernatant).


B - Major
2 – 


Unlikely 
Negligible


Existing digester has facility 
for decanting supernatant 
via three draw-off pipes with 
manual valves. Design 
intent: Reduce sludge 
SOUR to <1.5
mg/gTSS.h. 50%ile SRT 3d 
min.


9
Investigation and 
Design


No standby sludge 
dewatering 
equipment; 
breakdown of existing 
single duty gravity 
drainage deck/ belt 
filter press &/or 
related equipment 
(washwater, polymer 
dosing)


High solids inventory 
(due to inability to 
waste sludge from 
process), leading to 
solids carryover from 
clarifiers (risk as per 
item 3 above)


Existing (1 no. duty; no 
standby) Gravity 
Drainage Deck/ Belt 
Filter Press + Polymer 
dosing system


B - Major 4 – Likely  Low


Engineering Controls (bring in 
hired emergency dewatering 
equipment; or install standby 
equipment).


BSC/ designer


Before or 
as part of 
transfer 
from 
OSSTP


Pending: BSC to consider 
options (e.g. installation of 
standby GDD-BFP in 
available space in existing 
dewatering building).


B - Major
2 – 


Unlikely 
Negligible


Existing OSSTP GDD-BFP 
(potentially, if refurbished) 
or new machine could be 
installed in existing 
dewatering buidling, 
together with ancillary 
washwaster, polmer dosing 
and solids loading facilties.


10
Investigation and 
Design


RAS diversion to 
Anaerobic Reactor, 
without screening


More frequent ragging/ 
maintenance 
downtime of 
equipment (mixers and 
aeration diffusers in 
Ox. Ditch; RAS & WAS 
pumps); inpact on 
process performance 
and eflfuent quality 
(receiving water/ Env. 
Licence breaches)


RAS recycled via inlet 
works (not possible in 
future; hydraulic 
capacity required for 
OS transfer)


C- Severe 4 – Likely  Moderate


Engineering Controls (install 
RAS screen; build future RAS 
splitter structure with screening 
facilties; option to relocate 
existing inlet step screen from 
OSSTP and possibly to 
integrate into modified existing 
structure for RAS in Ox. Ditch).


BSC/ designer


Before or 
as part of 
transfer 
from 
OSSTP


Pending: BSC to consider 
option of new RAS splitter 
structure + screen and 
associated costs vs. 
integration of RAS screen 
into existing OD/ RAS 
pipework structures, as 
part of initial plant upgrade 
detailed design.


B - Major
2 – 


Unlikely 
Negligible


Diverting RAS from inlet 
works to An. Zone reactor 
directly will maximise inlet 
works hydraulic capacity 
(required for peak inflows 
with OS transfer); option to 
use OSSTP existing step 
screen as RAS screen at 
BVSTP (capacity likely to be 
suitable but subject to BSC 
requirements).


Potential Control Measures 
(Consider Hierarchy of Control - Elimination, 
Substitution, Isolation, Engineering Controls, 
Administrative Controls, PPE) Decision / Status


Residual Risk Rating


CommentsDesign Ref


Design Life Cycle 
Stage 
(Select from Drop Down 
Box)


Hazards
What could cause injury or ill 
health, damage to property or 
damage to the environment 


Risk
What could go wrong and what 
might happen as a result 


Initial Risk Rating







 


 


 


 


Existing Control 
Measures C L RR Responsibility By When C L RR


11
Investigation and 
Design


Screenings materials 
in raw wastewater 
diverted to new 
(proposed) 
stormdam; rags and 
screening material 
accumulate in 
stormdam.


Public health due 
screenings material 
drying and blowing 
away in wind; gross 
pollutent (rubbish) 
concerns of 
screenings material 
entering environment; 
risk to health of wildlife, 
incl. birds & aquatic 
species


None C- Severe 4 – Likely  Moderate


Engineering Controls (install 
fine screen for diverted flows 
directed to stormdam i.e. 
upstream of dam).


BSC/ designer


Before or 
as part of 
transfer 
from 
OSSTP


Pending detailed design 
considerations around new 
rising main collector/ 
diversion/ splitter structure.


B - Major
2 – 


Unlikely 
Negligible


Existing step screen ex. 
OSSTP might be suitable 
for relocation (if not 
redeployed as RAS screen, 
see item 10. above).


12
Investigation and 
Design


Stones (e.g. blue 
stone chips), rocks 
and large sand 
quantities in Ocean 
Shores raw 
wastewater loads


Damage to mechanical 
screens, followed by 
process equipment 
risks associated with 
poor screening (similar 
to item 9. above)


None C- Severe 4 – Likely  Moderate


Engineering Controls (install 
coarse screen at new diversion 
structure on discharge from 
rising mains, upstream of inlet 
works or new stormdam fine 
screens).


BSC/ designer


Before or 
as part of 
transfer 
from 
OSSTP


Pending design 
considerations around new 
rising main collector/ 
diversion/ splitter structure.


B - Major
2 – 


Unlikely 
Negligible


Coarse screen required, 
suitable to catching rocks/ 
stones plus sand trap 
required for new structure 
(similar to stormwater sand 
traps).


13
Investigation and 
Design


Effluent storage tank  
capacity limited for 
combined M + BH + 
OS catchments; tank 
overflows on some 
dry weather days 
(direct discharge to 
river or proposed new 
wetland)


Ebb-tide discharge not 
possible; recycled 
water supply to 
customers is limited by 
storage (unhappy 
customers; some 
recycled water potential 
lost via tank overflows)


Existing effluent 
storage tank (capacity 
TBC)


A – Minor 4 – Likely  Low


Engineering Controls 
(additional or new effluent 
storage tank; direct discharge to 
river ceased if proposed new 
wetland is  built; giving 
attenuated discharge to river, 
not direct via existing pipeline)


BSC/ designer


Before or 
as part of 
transfer 
from 
OSSTP


Pending BSC/ EPA 
considerations around 
future licence requirements 
for BVSTP; recycled water 
demand to be studied and 
confirmed; existing tank 
capacity TBC in relation to 
recycled water demand.


A – Minor 
2 – 


Unlikely 
Negligible


Ebb-tide discharge is a 
voluntary activitity (TBC) by 
BSC for additional 
environmental (river health) 
safeguards; not an existing 
Env. Licence requirements 
for BVSTP; future Licence 
requirements to be agreed 
with EPA.


Design Ref


Design Life Cycle 
Stage 
(Select from Drop Down 
Box)


Hazards
What could cause injury or ill 
health, damage to property or 
damage to the environment 
